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Mzl / TEST REPORT

@5

Testing Laboratory

2757

5 4ET% Report No. : PWCTDO0100005690

7K H HH Date of Receipt : Aug. 01,2019

JHIER H HHDate of Testing : Sep. 23,2019

¥t HHH “Date of Report : Sep. 23,2019

Z it/ H]/ Customer B M B TR (A PR A H]
MITWELL, Inc.

Hrdl  Address -

i

&/ Tel :

F
S
>

bR HsEr 242 5% 9 1

9F., No. 242, Bo-Ai Street, Shu-Lin Dist., New Taipei
City, Taiwan, R.O.C

(02)7739-5566 # 8648

(02)7715-0690

B’ :
—

4% Product Description :

I 5E Model Name.
JE 7[R~ Country of Origin :
#r5& Quantity -

IPC
Kuber-2110-E222 (S/N: N/A)
Taiwan

Total 1 piece

ZitBREOR Test Required: (RISt 2 HIESASETHE - SRV AH2RITE -
(According to client’s test specification, please see following sheets in detail.)
1. Vibration Test

HER4ERE Test Results ©  #1fff E 7~ ( PLEASE SEE ATTACHED SHEETS )

1. AHENEER T4 ISO/MEC 17025 7 #i5E -/ The testing laboratory comply with ISO / IEC 17025.
2. PRI SR RS R PR I D& & P s dEsR - Any sample(s) and its information listed this document are provided and identifird by clients.
3. A EEPHENEES AT o This report only refers to the specimen(s); it does not imply the result of production to tested sample(s).

4. JEEEAREEREEE > AHENERG LU 752 #%s2El o This Test Report cannot be reproduced, without prior written permission of the laboratory.

Bz TE WEEmEAN HIER TAZAM
Laboratory Head Approval Signatory Test Engineer

4644

F4H | L2

LR-07-06-01A
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HE#Hs / TEST REPORT
1. Vibration Test :

sEGELFE Test Equipment:

, : i i . RIEHE,
oy { Name i&h& ~Brand RUSE “Model 7%/ Serial No. Calibration Date
Vi, Vibration Source  VS-1000VH-51 OF99 Apr. 15,2019
Cont PR PCB 1353B34 132588 Apr. 10,2019
SRS Lutron MHB-382SD AL91160 Apr. 12,2019

Note: E#CHEAERESIIRCEAEIA R 12 (B H - ZEcE RS P REEE L E ST -

(The calibration interval of the above test instruments is 12 months and the calibrations are traceable to NML/ROC.)

EEFIR1E (% Lab Environmental Conditions:

IRBDAME  Ambient temperature: 22.7 C

FHEETE Relative humidity: 53.8 %RH

KSR ]~ Atmospheric Pressure: 1016.5 hPa
SESJ77% Test Method:

HHEMIL-STD-810G w/Change 1:2014 Table 514.7C-V. Category — 4 — Composite wheeled
vehicle vibration exposure#E{ 755 °  According to MIL-STD-810G w/Change 1:2014 Table
514.7C-V. Category — 4 — Composite wheeled vehicle vibration exposure specification.

SHEBFH AR/ Specification:

Y= EFES :
T im g4~ Sample condition: Operating
S
PrEfE  Wave form: Random
SIS A B . Vertical Transverse Longitudinal
'}/Fﬁ—,—\‘EE/Frequency * Frequency, ASD, g‘.f'ﬂz Frequency, ASD, gl.*'Hz Frequency, ASD, g‘-’Hz
Hz Hz
A} . 5 0.12765 5 0.04070 5 0.01848
buiﬁ_ﬁ.}g/PSD' [ 0.12026 ] 004415 ] 0.02373
7 0.30000 7 011000 7 0.05000
o . 8 0.30000 8 011000 ] 0.05000
HE  Acceleration: 5 010000 g 104550 5 002016
12 0.10000 12 0.04250 12 0.02016
14 0.15000 14 0.07400 14 0.05000
16 0.15000 16 007400 16 0.05000
19 004000 19 0.02000 10 0.01030
Q0 000600 100 0.00074 23 0.01030
125 000400 189 0.00130 25 0.00833
100 000400 350 000400 66 0.00114
211 000600 425 0.00400 84 0.00107
440 000600 482 000210 20 0.00167
500 0.00204 500 000142 165 0.00151
221 0.00333
455 0.00296
500 0.00204
ms=224g ms=145g ms=132g
N . )
JHIEL 7713 Direction: X. Y, Z axes (as shown in photo 3 ~ 8)

SR EBHEfE]  Duration: 1 h for each axis > 3 h in total
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Mz / TEST REPORT

SER DA T e E LY ME - Examine the appearance of specimen(s) by visual check and perform check after this test.

DIREte s R i A S EE D R Z BIR - MR HETEURIIREE A IER LIF - Functional check :Connect the specimen with rated

power then examine whether the display function of specimen could be work normally or not.

i Specimen :

7 EEISE Model Name.: Kuber-2110-E222 (S/N: N/A)
& Quantity: Total 1 piece
a7 Erection way : Wall Mount

HiER4EEE Test Result :

mEEE
Check Item SrERE DIReke®E

EE iR (éiggga/n\fgu;hzi lzk) Functional check
Model Name o
Kuber-2110-E222 RIS EH

(S/N: N/A) No visible damage Normal
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Mz / TEST REPORT

SRERHE Test Photos :

—

1. $EALYNE ~ Appearance of specimen 2. YN Appearance of specimen

_ 41 zaxis|
; ! -

7. Vibration Test -- (Z axis) 8. Vibration Test -- (Z axis)
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Mz / TEST REPORT

X Axis test screen :

gE= Level - 100 % HIEHEE,Demand RMS @ 1.31427 g
PEHIAE ~Control RMS : 1.31366 g 458 /Lines © 3200
HHEE DOF : 150 FECRAENTE dF © 0.156250 Hz

REHVAE ] Frame Time :  6.400000 s

4B/ THFH]Total Elapsed Time : 00:59:57  F[gRHFfH,Remaining Time :  00:00:00
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Mz / TEST REPORT

Y Axis test screen :

gE== Level : 100 % HIEARE,Demand RMS @ 1.44543 g
e %0E,/ Control RMS :  1.44887 g 48 /Lines : 3200
& DOF : 150 SERARMTE /dF ¢ 0.156250 Hz

HEEVHFY ~Frame Time :  6.400000 s

4B fTHEE]Total Elapsed Time :©  00:59:57  FgRHF[H],Remaining Time :  00:00:00
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Mz / TEST REPORT

Z, Axis test screen :

gE&E Level © 100 % HIEHGE,Demand RMS @ 223122 ¢
PEEIEXE, Control RMS @ 2.23221 g 4ndr “Lines © 3200
HHEE DOF : 150 FECRAENTE dF © 0.156250 Hz

REHVAE ] Frame Time :  6.400000 s

4B/ THFH]Total Elapsed Time :  00:59:57  F[gRHFfH,Remaining Time :  00:00:00

Ersh
1.8197 e
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] \ —— PEFTIR(
] \ — e ()
i N TR
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End of Report




